Ministry of the Environment Ministére de I'Environnement et

and Climate Change de I’Action en matiére de ‘\
changement climatique b >

. . y
Safe Drinking Water Direction du contrdle de la qualité de )ﬁ" et
Branch I'eau potable p n a rI O
Ottawa District Office Bureau du district d’Ottawa
2430 Don Reid Drive 2430, chemin Don Reid
Ottawa ON K1H 1E1 Ottawa (Ontario) K1H 1E1

January 25, 2016

Sent by Email: rmcgee@deepriver.ca

Town of Deep River

100 Deep River Road, P.O. Box 400
Deep Rvier, Ontario

K0J 1P0O

Attention: Mr. Ric McGee
Chief Administrative Officer/Clerk, Town of Deep River

Dear Mr. McGee:

Re: 2015-2016 Inspection Report

The enclosed report documents findings of the inspection that was performed at the Deep River sewage
[...]
suspected to be occurring within the collection system. Flows increased in April 2014 with monthly
average flows above 3000m3/day which continued for the rest of the year until December, which was still
above the capacity. Flows for 2015 have been less than in 2014 but still remain above the rated capacity
and is expected to be at or above capacity for the 2015 calendar year.

The Town has conducted flushing and camera work in 2014 and 2015 as part of an inspection program to
determine where the infiltration and/or inflow is occurring; however, problem areas have not yet been
identified and no repairs have been conducted. Efforts should be taken to reduce the infiltration/inflow
within the collection system prior to any upgrades to the plant.

Action(s) Required:

A written report is required to be submitted to the undersigned Water Inspector, by no later than June 30,
2016, outlining the results of the inspection program, including flushing and camera work. ldentification of
problem areas, if any, and written plans to reduce or eliminate the inflow/infiltration within the collection
system should be included.

2. The owner of the sewage works had not prepared a written statement certified by a Professional
Engineer confirming that the proposed works were constructed in accordance with the
Environmental Compliance Approval.

Condition 4(1) of the ECA requires upon the substantial completion of the Proposed Works, the Owner
shall prepare a statement, certified by a Professional Engineer, that the works are constructed in
accordance with the ECA, and upon request, shall make the written statement available for inspection by
Ministry personnel.

This statement could not be located for inspection.

Action(s) Required:
The Owner shall ensure that the statement of substantial completion has been prepared and certified by a
Professional Engineer.

3. The sewage works effluent sample results did not demonstrate compliance with additional limits
prescribed by Environmental Compliance Approval.

Acute lethality testing did not meet the effluent limits criteria in the ECA for 2014 and 2015.

Action(s) Required:

No action is required at this time. If there is continued failure of the acute lethality testing in 2016, OCWA
shall ensure that an investigation is completed to determine what control measures, if any, are appropriate
to achieve non-acutely lethal effluent. If control measures are not appropriate, a written explanation of the
reasons why control measures are not necessary shall be completed as required under Condition 9(6).

Report Generated for bittenje on 25/01/2016 (dd/mm/yyyy) Page 14 of 16
Site #: 120000612

WW DEEP RIVER WPCP

Date of Inspection: 28/10/2015 (dd/mm/yyyy)



My . . .
} > Ministry of the Environment and Climate Change

pr Ontario Inspection Report
SUMMARY OF RECOMMENDATIONS AND BEST PRACTICE ISSUES

This section provides a summary of all recommendations and best practice issues identified during the
inspection period. Details pertaining to these items can be found in the body of the inspection report. In the
interest of continuous improvement in the interim, it is recommended that owners and operators develop an
awareness of the following issues and consider measures to address them.

1. The sewage works effluent sample results did not meet the effluent objectives stated in the
Environmental Compliance Approval.

Best efforts shall be made to operate within the rated capacity and operate such that the effluent is non-
acutely lethal. These objectives were not met and have been discussed in this report.

Effluent pH was maintained within the objective of 6.5 - 9.0 with the exception of three (3) readings in
2014 that were slightly below the objective but still well within the limits (6.49, 6.39 and 6.25).

Total Phosphorus monthly concentration for May 2014 slightly exceeded the objective of 0.8mg/L at
0.89mg/L; however, this was still well within the monthly limit of 1.0mg/L and was the only exceedance of
this objective.

Total Suspended Solids did not meet the effluent objective of 15.0mg/L with an annual average for 2014 of
17.1mg/L. This objective was also not met in 2013 at 18.7mg/L.

Recommendation:
No specific action is required at this time. Best efforts shall be used to operate within all objectives.

Report Generated for bittenje on 25/01/2016 (dd/mm/yyyy) Page 15 of 16
Site #: 120000612

WW DEEP RIVER WPCP

Date of Inspection: 28/10/2015 (dd/mm/yyyy)



A . . .
} > Ministry of the Environment and Climate Change

l/k’ Ontario Inspection Report

SIGNATURES

Inspected By: Signature: (Provincial Officer):
Jen Bitten g?"‘ ¢""
Reviewed & Approved By: Signature: (Supervisor):

James Mahoney % M‘g

Review & Approval Date: 25/01/2016 (dd/mm/yyyy)

Note: This inspection does not in any way suggest that there is or has been compliance with
applicable legislation and regulations as they apply or may apply to this facility. It is, and remains,
the responsibility of the owner and/or operating authority to ensure compliance with all applicable
legislative and regulatory requirements.

Report Generated for bittenje on 25/01/2016 (dd/mm/yyyy) Page 16 of 16
Site #: 120000612

WW DEEP RIVER WPCP

Date of Inspection: 28/10/2015 (dd/mm/yyyy)



Ministry of the Environment

B>
p)-'" Ontario Sewage Works Inspection Report

APPENDIX A

AUDIT SAMPLE RESULTS



Ontario Ministry of the Environment and Climate Change
Laboratory Services Branch - 125 Resources Road
Etobicoke, Ontario M9P 3V6

FINAL REPORT(manager4)
Login:  C224896 Print Date: Nov. 02, 2015 01:05 PM By REPORTADMIN sxxx FINAL **5%

Program Code 130152401 Program:  MOE OPERATIONS DIVISION
Study: SEWAGE, COMMUNAL (INCLUDES SWIP)
Project: EASTERN REGION - OTTAWA DIST.
Activity: IMPACT STUDIES
Organization: ER-SDWB-OTTAWA DISTRICT OFFICE

Org. Id: 410803

BITTEN, JEN
MOE - OTTAWA DISTRICT OFFICE
2430 DON REID DRIVE

Mail this copy to :

OTTAWA,ONT
K1H 1E1
Final reportsto:  MAHONEY, JIM
DEBARROS, CAROL
BITTEN, JEN
Approved for release by :
Inquiries to : DAVE MORSE Telephone : 416-235-5989
CHUNYAN HAO Telephone : 416-235-6033

LOGIN DESCRIPTION: DEEP RIVER WWTP JEN BITTEN OTTAWA 613-521-3450

The results relate only to items tested.
To provide customer service feedback on this report and/or other services provided by LaSB, please contact the LaSB HelpDesk at 416-235-6030 or the Customer Service Manager at 416-235-5831

This report contains confidential information intended only for the person(s) to whom it is addressed. Any unauthorized disclosure, copying, other distribution of this report, or taking any action on its content is strictly
prohibited. If you have received this report in error, please contact the LaSB HelpDesk at 416-235-6030 or the Customer Service Manager at 416-235-5831

Page 1 of 4



Login: C224896

Ontario Ministry of the Environment and Climate Change

Laboratory Services Branch - 125 Resources Road

Etobicoke, Ontario M9P 3V6
FINAL REPORT(manager4)

Print Date: Nov. 02, 2015 01:05 PM By REPORTADMIN

*kkk EINAL ****

Field Id Station ID

JCB- 120000612
DRWW- Sample ID
01 C224896-0001
MOE*LIMS Products Requested:

TE E3371A ECFS3371
UTM:

Collection
Zone Easting  Northing Method

231 308556 5108349 GPS

Sample Location Description
DEEP RIVER FINAL EFFLUENT GRAB

Sample Comment Description

Accuracy

Map Datum (metres)

NAD83

6-10M

Sampling
Date Time
28 OCT 2015 10:20

Zone
5

Sampler
Information

Page 2 of 4



Ontario Ministry of the Environment and Climate Change
Laboratory Services Branch - 125 Resources Road
Etobicoke, Ontario M9P 3V6
FINAL REPORT(manager4)

Login: C224896 Print Date: Nov. 02, 2015 01:05 PM By REPORTADMIN

*kkk EINAL ****

Field ID: JCB-DRWW-01
Sample ID: C224896-0001
MOE*LIMS ID: 2015TE43-00025
Station ID: 120000612
Collect Date: 28 OCT 2015

Sample Location Description:

Sample Comments Description:

Listid Parmname

DEEP RIVER FINAL EFFLUENT GRAB

Value Units Qual Rmk1 Rmk2
3371L9 Escherichia coli 4.0 CFU/100mL < >10C
Fecal streptococcus 8.0 CFU/100mL >10C

Page 3 of 4



Ontario Ministry of the Environment and Climate Change
Laboratory Services Branch - 125 Resources Road

Etobicoke, Ontario M9P 3V6
FINAL REPORT(manager4)
Print Date: Nov. 02, 2015 01:05 PM By REPORTADMIN

Login: C224896

*kkk EINAL ****

CODE DESCRIPTION

>10C RECD>10C. DATA MAY NOT REFLECT THAT OF ORIG.SAMPLE
< ACTUAL RESULT IS LESS THAN THE REPORTED VALUE

TEXT COMMENT

Product Completion

Sample ID Matrix Method Product

Analytical Department Completion Date

C224896-0001 TE E3371A ECFS3371

LaSB Method Summary

6515 02-NOV-15

Method Method Description Status Status Description

E3371A A MEMBRANE FILTRATION METHOD FOR THE DETECTION AND ENUMERATION OF ROUTINE Method has been fully validated, is deemed fit for purpose and has the associated Uncertainty
TOTAL COLIFORM, ESCHERICHIA COLI, PSEUDOMONAS AERUGINOSA AND FECAL information available upon request
STREPTOCOCCI

** End of Report ***

Page 4 of 4




Ministry of the Environment

B>
p)-'" Ontario Sewage Works Inspection Report

APPENDIX B

ENVIRONMENTAL COMPLIANCE APPROVAL(S)



e
z)._-} . Ministry of the Environment
; Ontarlo Ministére de I’'Environnement

AMENDED CERTIFICATE OF APPROVAL
MUNICIPAL AND PRIVATE SEWAGE WORKS
NUMBER 1655-7P8SPE

Issue Date: February 26, 2009

The Corporation of the Town of Deep River
100 Deep River Rd

Post Office Box, No. 400

Deep River, Ontario

KO0J 1P0

Site Location: Deep River Sewage Treatment Plant
1 Cedar Rd
Deep River, County of Renfrew

You have applied in accordance with Section 53 of the Ontario Water Resources Act for approval of:
Alterations and upgrades to the municipal sewage treatment works at the above site location (UTM
coordinates 18N 308450, 5108320) for the treatment and disposal of sewage, having a Rated Capacity of

2,727 m3/d and consisting of the following:

PROPOSED WORKS

Sludge Digestion and Storage Facilities

- three (3) existing de-commissioned Imhoff tanks converted into digested sludge storage tanks

providing an additional 1,200 m’ digested sludge storage capacity, equipped with and coarse bubble
aeration mixing system, recirculation/transfer/loading pumps and pipe line to the existing digested
sludge storage tank and truck loading station;

- a compressor building equipped with one (1) 15 hp compressor for the aeration mixing system,

EXISTING WORKS

Inlet Sewers

- 610 mm and 380 mm diameter inlet sewers, inlet chamber and connecting sewers to the sewage
pumping station;

Sewage Pumping Station

- a 3.0 m diameter wet well equipped with two (2) variable speed submersible sewage pumps (one as

Page 1 - NUMBER 1655-7P8SPE



standby), each having a rated capacity of 140 L/sat 7.8 m T.D.H,;

- a 300 mm diameter raw sewage forcemain to the Inlet Works of the sewage treatment plant, and an
overflow pipe discharging into the plant by- pass treatment system;

Inlet Works

- two (2) 70 L/s capacity sewage grinders;

Grit Removal System

- one (1) 140 L/s capacity pressurized vortex grit removal unit, one (1) grit pumps and one (1) grit
classifier/dewatering unit;

Sequencing Batch Reactors

- three (3) sequencing batch reactors, each approximately 19.67 m X 7.6 m x 6.1 m S.W.D. and
equipped with a jet aeration system, a decanter system, a mixing pump and a sludge pump;

Air Blowers

- four (4) air blowers (one as standby), each having a capacity of 425 m’/h;

Phosphorous Removal System

- two (2) 18,900 L capacity chemical storage tank and two (2) metering pumps (one as stand-by), each
capable of pumping at a rate of 53.2 L/h, with chemical addition point downstream of the grit

removal unit;

Effluent Disinfection System

- a306m capacity effluent storage tank and a UV disinfection system having a peak flow rate of 120
L/s;

Plant Bypass Treatment System

- a plant by-pass chlorination facility, with a 22.5 m’ capacity chlorine contact channel, a hypochlorite
solution storage tank and a metering pump;

Effluent Discharge Outfall System
- an effluent discharge pipe and outfall discharging into the Ottawa River;

Sludge Digestion and Storage Facilities

- a single-stage aerobic sludge digester having a total capacity of 427 m’, with fine-bubble aeration

Page 2 - NUMBER 1655-7P8SPE



systems supplied by two (2) 767 m’/h capacity air blowers (one as standby) and equipped with a
digested sludge transfer pump;

- al585m’ capacity digested sludge storage tank equipped with decanting device and piping back to
the inlet works and a sludge recirculating/loading pump;

Stand-by Power Generator

- a 350 kW stand-by diesel generator set with two (2) 1,136 L capacity fuel storage tanks;

Miscellaneous

- all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances
essential for the proper operation of the aforementioned sewage works;

all in accordance with the following submitted supporting documents:

1.

2.

Addendum to the Environmental Study Report, engineering plans and specifications prepared
by Thorburn Penny Limited,

Application for Approval of Municipal and Private Sewage Works to amend effluent criteria
for Total Ammonia submitted by Ardon Erel of Jp2g Consultants Inc. dated December 16,
2004;

Application for Approval of Municipal and Private Sewage Works to expand biosolids
storage capacity submitted by J.M. Janota of Jp2g Consultants Inc. received December 8,
2008 including Design Brief and preliminary drawings;

Final plans submitted by John Vandergeest of Jp2g Consultants Inc. received February 10,
20009.

For the purpose of this Certificate of Approval and the terms and conditions specified below, the following
definitions apply:

“Act ” means the Ontario Water Resources Act, R.S.0. 1990, Chapter 0.40, as amended;

"Annual Average Concentration " means the arithmetic mean of the Monthly Average
Concentrations of a contaminant in the effluent calculated for any particular calendar year;

"Annual Average Loading " means the value obtained by multiplying the Annual Average
Concentration of a contaminant by the Average Daily Flow over the same calendar year;

"Average Daily Flow " means the cumulative total sewage flow to the sewage works during a
calendar year divided by the number of days during which sewage was flowing to the sewage works
that year;

“BODS5 " (also known as TBOD,) means five day biochemical oxygen demand measured in an
unfiltered sample and includes carbonaceous and nitrogenous oxygen demand;

Page 3 - NUMBER 1655-7P8SPE



“By-pass” means any discharge from the Works that does not undergo any treatment or only
receives partial treatment before it is discharged to the environment;

"CBOD5 " means five day carbonaceous (nitrification inhibited) biochemical oxygen demand
measured in an unfiltered sample;

"Certificate " means this entire certificate of approval document, issued in accordance with Section
53 of the Act , and includes any schedules;

"Daily Concentration " means the concentration of a contaminant in the effluent discharged over any
single day, as measured by a composite or grab sample, whichever is required;

"Director " means any Ministry employee appointed by the Minister pursuant to section 5 of the Act ;
"District Manager " means the District Manager of the Ottawa District Office of the Ministry;

"E. Coli " refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees
Celsius;

“Existing Works ” means those portions of the sewage works previously constructed and existing
on-site on the date of issuance of this Certificate ;

"Geometric Mean Density " is the nth root of the product of multiplication of the results of n number
of samples over the period specified;

"Ministry " means the Ontario Ministry of the Environment;

"Monthly Average Concentration " means the arithmetic mean of all Daily Concentrations of a
contaminant in the effluent sampled or measured, or both, during a calendar month;

"Monthly Average Daily Flow " means the cumulative total sewage flow to the sewage works during
a calendar month divided by the number of days during which sewage was flowing to the sewage
works that month;